
  

 

 

 

RAYMORE WASTEWATER  

MASTER PLAN UPDATE 

 

 

 

 

 

7/1/2009 

 



EXECUTIVE SUMMARY 
 
Wilson & Company was tasked with updating the two areas of the 2004 Wastewater 
Master Plan.  Those areas included an area called Alexander Creek drainage basin and 
the Southeastern expansion areas.  These areas are shown on Figure 1.1 of the report as 
Area B and Area D.   
 
The purpose of the Master Plan Update was to address the proposed Middle Big Creek 
Sewer Expansion Project, the proposed Hollyday Farm Development, and a new 
school located near the Hollyday Farm Development, as well as capacity issues of the 
existing 18-inch diameter Alexander Creek Interceptor.   
 
The report makes the following conclusions and recommendations: 
[...]
Figure 7.3
 Expansion Area 
Option 3 Sewer Service 
Improvements 



Raymore WW Update 7-9 1-Jul-2009 

7.4 COSTS 

Due to the lack of service in Expansion Areas B & C, the decisions in the 

Expansion Areas are much simpler.  Choices made for serving these areas can 

be restricted to cost and development pressure as there are no existing facilities 

to incorporate.  This report details our opinion of development pressure in “4.0 

Population Projections.”   

7.4.1 OPTION 1 

Overall costs are tabulated in Table C.5 included in Appendix C for the 

improvements shown in Figure 7.1.  Table 7.9 provides a proposed capitol 

improvement schedule and probable cost for Option 1.  Total cost for these 

improvements is estimated to be approximately $27,145,000.  Additional costs 

of $4,616,000 would be incurred to finance the construction of the MBC 

interceptor.  This value is based upon MBC estimates of Raymore portion of the 

cost to install the proposed MBC interceptor to Pleasant Hill as well as 

wastewater treatment facility expansions.  The cost for the MBC interceptor was 

estimated from the Table 3a from the Archer Memorandum dated February 25, 

2008. 

7.4.2 OPTION 2 

Overall costs are tabulated in Table C.6 included in Appendix C for the 

improvements shown in Figure 7.2.  Table 7.10 provides a proposed capitol 

improvement schedule and probable cost for Option 2.  Total cost for these 

improvements is estimated to be approximately $27,681,000.  Additional costs 

of $4,616,000 would be incurred to finance the construction of the MBC 

interceptor.  This value is based upon MBC estimates of Raymore portion of the 

cost to install the proposed MBC interceptor to Pleasant Hill as well as 

wastewater treatment facility expansions.  The cost for the MBC interceptor was 

estimated from the Table 3a from the Archer Memorandum dated February 25, 

2008. 

Table 7.9
 Expansion Area 
Option 1 Schedule of 
Probable Costs 

Table 7.10
 Expansion Area 
Option 2 Schedule of 
Probable Costs 



Raymore WW Update 7-10 1-Jul-2009 

7.4.3 OPTION 3 

Overall costs are tabulated in Table C.7 included in Appendix C for the 

improvements shown in Figure 7.3.  Table 7.11 provides a proposed capitol 

improvement schedule and probable cost for Option 3.  Total cost for these 

improvements is estimated to be approximately $29,790,000.  Under this 

scenario, flows will need to be treated by a new wastewater treatment facility as 

discussed below in “8.0 Treatment Alternatives” or require expansion of 

LBVSD’s facilities.  The costs for LBVSD were not estimated as the required 

data is not available.  It is expected that LBVSD will not improve their facilities. 

7.5 RECOMMENDATIONS 

Three options were proposed for directing flows from the Expansion Areas to be 

treated.  The first option involved conveying flows from Areas B & C to the 

proposed Middle Big Creek (MBC) facility.  The second option shows that Area 

C continues to transfer flow to the proposed MBC facility while Area B is 

serviced entirely by pumping to the east.  The third option reflects the previous 

flow transfer option recommended to the City prior to the proposal of the MBC 

facility. 

An Opinion of Probable Cost was developed for the total infrastructure needs of 

each alternative.  Opinions of Probable Cost are based on the following: 

1. Interceptors are to be buried at an average of fifteen feet with the lowest 

five feet in rock.  Blasting of rock is acceptable and debris disposal is 

five miles or less from the project site. 

2. Three phase power is available at sites near existing Highway 291 as 

well as near the proposed Highway 58. 

3. Three phase power will be routed to Pump Station B-2 from along the 

proposed Highway 58. 

4. Pump Station B-1 will be provided three phase power via a feed from the 

site of Pump Station B-2 

5. All pump stations will be equipped with emergency diesel generators. 

Table 7.11
 Expansion Area 
Option 3 Schedule of 
Probable Costs 



Raymore WW Update 7-11 1-Jul-2009 

Table 7.12 summarizes the costs associated with the three improvement options.  

The cost per connection is based upon 20,125 connections or a population of 

55,545 in the year 2040. 

Table 7.12 Summary of Expansion Area Costs 

Option Cost Cost per Connection

1 $27,144,501 $1,349
2 $27,681,261 $1,375
3 $29,789,691 $1,480  

As can be seen from the table above, the cost associated with option 3 is 

substantially higher than the other options even though all options include the 

same interceptor costs.  A substantial cause of this difference is the requirement 

of an additional pump station in Option 3.   

Based on the lower cost, it is recommended that the City of Raymore proceed 

with planning to construct Option 1.  This option requires the least capitol 

investment and does not require the additional pump station in Expansion Area 

C. 

 



Raymore WW Update 8-1 1-Jul-2009 

8.0 TREATMENT ALTERNATIVES 

8.1 BACKGROUND 

Treatment of wastewater flows represent a challenge to the City of Raymore due 

to its geography and legal considerations.  The City and proposed annexation 

areas straddle several major ridgelines making it difficult to serve the City 

without a significant investment in pump stations.  In addition, areas generally 

north of US 58 lie within the Little Blue Valley Sewer District (LBVSD) or the 

Middle Big Creek Sub District (MBCSD), complicating service issues.  Areas 

within the LBVSD service area must, by agreement, be served by the LBVSD.  

Areas within the MBCSD service area may be served by MBC facilities or the 

flows may be conveyed to another facility for treatment.   

8.2 POPULATION / FLOW PROJECTION 

For the purpose of conducting an evaluation of alternatives, the costs will 

assume all flows from the expansion areas are conveyed, along with the flows 

from the Owen-Good Pump Station, to a single point for treatment. 

8.2.1 ASSUMPTIONS 

The flow of 4.5 MGD from the Owen-Good Pump Station was extracted from 

the 2004 Wastewater Master Plan.  This ensures consistency with other, 

previously published documents and provides a point of reference between this 

report and the 2004 Master Plan.  Flow from Whitetail Run and Expansion 

Areas B & C were the future flows indicated previously in the report. 

8.2.2 CALCULATIONS 

Operations and Maintenance costs were converted into a present worth assuming 

an inflation rate of 6% and the costs split into two phases, with each phase 

lasting 15 years.  This 30 year total represents the time horizon of this report. 



Raymore WW Update 8-2 1-Jul-2009 

8.3 RESULTS 

In order to analyze the costs associated with wastewater treatment, this report 

will review four different alternatives.  The first alternative will review the 

efforts and costs associated with development of a city owned wastewater 

treatment facility.  The second alternative will review conveying the wastewater 

flow to the City of Belton’s treatment plant via force main to continue utilizing 

existing pump stations in the Whitetail Run and Owen-Good basins.  The third 

alternative reviewed also conveys the wastewater flow to the City of Belton’s 

treatment plant but uses a gravity main instead of a force main.  The final 

alternative reviewed continues the City’s current practice of discharging to 

LBVSD. 

8.3.1 RAYMORE WASTEWATER TREATMENT FACILITY 

The 2004 Master Plan Report was evaluated assuming the new treatment facility 

would be built at the existing Owen-Good Pump Station site.  After completing 

an upgrade to the pump station, the City does not own enough room at the site to 

support the footprint of a new treatment facility.  Therefore, this report will 

evaluate a treatment facility located at the Whitetail Run Pump Station Site.  It is 

anticipated that both the Whitetail Run and Owen-Good Pump Stations will 

pump directly to the headworks of the proposed treatment facility, saving the 

City the cost of a new lift station for the proposed facility and allowing the City 

to continue using the new and recently upgraded pump stations indicated above.  

The facility would consist of the following processes: 

• Equalization Basin 

• Screening with Grit and Scum Removal 

• Influent Sampling and Flow Measurement 

• Activated Sludge Facilities 

• Nutrient Removal 

• Scum and Sludge Removal 

• Sludge Thickening, Digestion, Dewatering, Storage, and Disposal 



Raymore WW Update 8-3 1-Jul-2009 

• Effluent Disinfection 

• Effluent Sampling and Flow Measurement 

The treated and disinfected wastewater effluent would then be discharged to 

East Creek.   

Prior to obtaining the required NPDES permit for a treatment facility from the 

Missouri Department of Natural Resources (MDNR), the City would be required 

to perform an antidegradation study on the receiving water body.  Included 

within this study is approximately a year of water quality monitoring at locations 

approximately one half mile upstream and downstream of the proposed 

treatment facility outfall structure.  This antidegradation study would be used to 

set discharge limits of pollutants such as BOD, TSS, ammonia, E. Coli, 

dissolved oxygen, and various metals for the receiving stream.  Treatment 

facility design would be based on the required removal of these pollutants and is 

tough to guess.  Since the City of Belton currently discharges to the same 

stream, their current limits may serve as an example.  The NPDES Permit 

discharge limits currently applied to the City of Belton, listed in Table 8.1, or 

more stringent limits, are likely to be applied to any new treatment facility built 

by the City of Raymore.   

Table 8.1 City of Belton NPDES Permit Discharge Limits 

Daily Monthly
Parameter Maximum Average

BOD, mg/L 20 20
TSS, mg/L 45 30

Ammonia-Nitrogen, mg/L 3.7 1.5
Oil & Grease, mg/L 15 10

pH 6 - 9

Fecal Coliform, # / 100 mL 100* 100*  

* Less stringent limits apply outside of recreational season (October – April). 

The treatment facility would be a mechanical activated sludge treatment facility 

with ultraviolet (UV) radiation.  UV treatment eliminates the need to store 

disinfection chemicals on site, eliminates concerns about disinfection 



Raymore WW Update 8-4 1-Jul-2009 

byproducts, eliminates the need to dechlorinate, and does not pose the kind of 

safety hazard to City Personnel that a chemical spill would represent.  The 

activated sludge design would include both aerobic and anoxic zones to provide 

for nutrient removal such as nitrogen and phosphorus.  While phosphorus is not 

listed in Table 8.1, the EPA has recently begun tightening water quality 

standards and it is believed that this nutrient would be included in a NPDES 

permit for a city run treatment facility.   

8.3.2 EXISTING BELTON WASTEWATER TREATMENT FACILITY – 

FORCE MAIN 

Another choice for the City is to convey the flow from the Whitetail Run and 

Owen-Good Pump Station to the City of Belton’s wastewater treatment facility 

with a force main.  Flow rates and service projections are assumed the same as 

“8.3.1 Raymore Wastewater Treatment Facility” and all flows are assumed to be 

consolidated at the Owen-Good Pump Station.  This alternative would require a 

new force main as well as improvement to some existing City of Belton 

facilities but would allow for continuing service by the new Whitetail Run Pump 

Station and recently upgraded Owen-Good Pump Station.  Basic capitol costs 

include: 

• A force main measuring 36 inches in diameter and approximately 20,500 

feet in length. 

• Upgrades to increase the Belton pump station’s pumping capacity. 

• Expansion of the Belton WWTF’s capacity by 6.1 mgd. 

In addition to the capitol costs above, the City of Raymore will be required to 

contribute to the operation and maintenance of the wastewater treatment facility.   

8.3.3 EXISTING BELTON WASTEWATER TREATMENT FACILITY – 

INTERCEPTOR 

A third choice for the City is to convey the flow from the Whitetail Run and 

Owen-Good Pump Station to the City of Belton’s wastewater treatment facility 



Raymore WW Update 8-5 1-Jul-2009 

with interceptors.  Flow rates and service projections are assumed the same as 

“8.3.1 Raymore Wastewater Treatment Facility” and all flows are assumed to be 

consolidated at a manhole downstream from the Whitetail Run and Owen-Good 

Pump Stations.  This alternative would require a new force main as well as 

improvement to some existing City of Belton facilities.  Basic capitol costs 

include: 

• An interceptor measuring 48 inches in diameter and approximately 17,500 

feet in length. 

• A force main measuring 36 inches in diameter and approximately 3,000 feet 

in length from the receiving pump station to the Belton WWTF. 

• Upgrades to increase the Belton pump station’s pumping capacity. 

• Expansion of the Belton WWTF’s capacity by 6.1 mgd. 

In addition to the capitol costs above, the City of Raymore will be required to 

contribute to the operation and maintenance of the wastewater treatment facility.   

8.3.4 LBVSD WASTEWATER TREATMENT FACILITY 

The final option is to continue existing service by the LBVSD.  Recently 

completed upgrades as recommended by the 2004 Master Plan to the Owen-

Good Pump Station (a capacity increase and the construction of an additional 

excess flow holding basin) can be utilized to support this option.  The two costs 

associated with this option, based on current capitol assets, are the construction 

costs for expanding the pump station’s force main as needed and the costs paid 

to LBVSD for the operations and maintenance of the existing wastewater 

facilities.   

8.4 COSTS 

For the purposes of a cost comparison, it is assumed Option 3 is selected.  This 

is to ensure that sufficient flows exist to support the costs of a full size 

wastewater treatment facility.   



Raymore WW Update 8-6 1-Jul-2009 

8.4.1 RAYMORE WASTEWATER TREATMENT FACILITY 

A preliminary opinion of probable costs is included in Table C.8 in Appendix C.  

The costs for this option will range between $6 and $9 per gallon treated, 

depending upon treatment requirements.  A Phase I wastewater treatment 

facility of 3.05 Million Gallons per Day (MGD) is expected to cost in the range 

of $24,705,000 to $37,057,500.  A Phase II wastewater treatment facility 

expansion of an additional 3.05 MGD is expected to cost in the range of 

$16,470,000 - $20,587,500.  The City will need to perform a preliminary 

engineering study and review with MDNR and then proceed with an 

antidegradation study.  It is estimated the costs of this option’s present worth 

cost would range from $56,435,000 to $74,079,000. 

8.4.2 EXISTING BELTON WASTEWATER TREATMENT FACILITY – 

FORCE MAIN 

A preliminary opinion of probable costs provided in Table C.9 in Appendix C.  

The costs for this option assume a cost of $4 per gallon treated.  It is estimated 

this option’s present worth cost is $55,389,000. 

8.4.3 EXISTING BELTON WASTEWATER TREATMENT FACILITY – 

INTERCEPTOR 

A preliminary opinion of probable costs is tabulated in Table C.10 in Appendix 

C.  The costs for this option assume a cost of $4 per gallon treated and creek 

crossings would be minimal.  It is estimated this option’s present worth cost 

$61,480,000. 

8.4.4 LBVSD WASTEWATER TREATMENT FACILITY 

A preliminary opinion of probable costs is tabulated in Table C.11 in Appendix 

C.  The costs for this option include the payments to LBVSD, which are detailed 

further in Table C.12.  It is estimated the present worth of this option is 

$44,890,882. 



Raymore WW Update 8-7 1-Jul-2009 

8.5 RECOMMENDATIONS 

Several alternatives for treatment of wastewater flows generated within the City 

were evaluated including: 

• Building a treatment facility to service the City of Raymore 

• Conveying wastewater flows to the City of Belton’s WWTF with a force 